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4—1.

N RBEBES L1101

(1) #EXEE (Test Recipe)

DMBA®HE Sz

XAdIL (RSS 15) (NR) 100 (E=ER)
HinE 35 (Zn0) 5
ATT) B (Stearic Acid) 1
HEfiFEC C (CaC03) 50
m =’ (Sulfur) 2.5
Y5 — DM (MBTS) 1.0
JR—H— B—C (Retarders) Al i
(2) HAER#EE (Test Results)
(4) ERMMFEESE
No.
EE 1-1 1-2 1-3 1-4 1-5 1-6 1-1
JA—A—B—C - 0.1 0.2 0.3 0.5 1.0 1.5
L—=—Xa—F Bk (Mooney Scorch Test) : M L1, 125°C
Vm 25.0 | 24.0 | 24.5 | 24.0 | 23.0 | 22.0 | 26.0
ts (min) 1.1 1 12.2 | 13.9 | 14.4 | 19.0 | 33.0 | 46.4
t 10 (min) 12.1 | 13.3 | 15.1 | 15.9 | 20.6 | 36.4 | 52.1
t 20 (min) 12.7 | 14.3 | 16.3 | 17.2 | 22.3 | 39.2 | 57.1
t 35 (min) 13.7 | 14.9 | 17.2 | 18.2 | 23.4 | 41.3 | 60.6
t 430 (min) 2.6 2.1 3.3 3.8 4.4 8.3 14.2
Fa5RAMA—2—5E (Curelastometer Test) : 6 ==+3° , 2mm
140°C  t 10 (min) 3.7 4.2 4.9 5.0 6.5 10.5 | 13.2
t 90 (min) 1.2 8.2 8.6 9.7 10.9 | 17.5 | 23.0
t9o—t10 (min) 3.5 4.0 3.7 4.7 4.4 7.0 9.8
o fAofE w19 | 19| 18 | 17 | 17| 15| 13
150°C  t 10 (min) 2.2 2.1 2.9 3.2 3.8 5.7 1.9
t 90 (min) 3.8 4.3 5.4 5.8 6.8 9.4 12.8
t9o—t10 (min) 1.6 1.6 2.5 2.6 3.0 3.7 4.9
o RO Mem | 19 | 17| 18 | 19| 18 | 16| 15
160°C  t 10 (min) 1.1 1.5 1.8 1.9 2.1 3.1 3.6
t 90 (min) 2.3 3.0 3.2 3.2 3.8 5.2 6.3
t9o—t10 (min) 1.2 1.5 1.4 1.3 1.7 2.1 2.1
MILYE (N-m) 2.1 2.1 2.1 2.0 2.1 1.8 1.7




(O) Ry

No.
- =1 | 1-2 | 1-3 | 1-4 | 1-5 | 1-6 | 1-7
yB3—4—B—C - o1 o203 05 [10] 15
5|5EERER (Tensile Test) : 140°C T L R 10k
IEREERE (min)
Te  (WPa) 10| 23.4 | 230232228/ 21.2| - -
15| 23.6 [ 23.0 | 23.9 | 23.7 | 222 | 19.6 | -
20 23.3 | 23.5 | 23.3 | 22.1 | 22.8 | 23.0 | 14.1
30| 21.8 | 21.2 | 21.2 | 19.9 | 21.6 | 24.4 | 21.9
IR U R A N R ST 22220
Es (%) 10| 790 | 800 | 830 | 830 | 820 | -
15| 790 | 800 | 810 | 800 | 780 | 820 | -
20| 780 | 810 | 800 | 780 | 770 | 790 | 810
30| 770 | 790 | 770 | 750 | 770 | 800 | 810
IS .U S D B i ~ . l..7..|.780 | 780
Maoo (MPa) 10| 2.6 | 25 | 25 | 23 [ 21 | - -
1528 |26 |27 | 25| 25| 20| -
200 29 | 27 | 27 | 31 | 27 | 25 | 1.5
30| 28 | 26 | 27 | 28 | 2.7 | 2.8 | 2.4
.. 2 At g N S ~olono |28 ] 27
Msoo (MPa) 10| 6.8 | 6.3 | 6.4 | 5.4 | 50 | - -
15/ 7.1 | 68|67 |66 |61 | 46 | -
200 7.3 | 69 |68 | 71| 74| 64|51
30| 7.0 | 6.4 | 6.6 | 6.5 | 6.7 | 6.9 | 5.8
. . 2 ANl B . -] 6.4] 64
Hs  (JISA) 10| 48 | 48 | 47 | 48 | 45 | - -
15| 50 | 49 | 49 | 50 | 47 | 43 | -
20 51 | 50 | 49 | 49 | 50 | 47 | 42
30| 51 | 49 | 50 | 50 | 49 | 49 | 48
40| - - - - - | 50 | 50




4—2. N RBEBE&S [2] CMPBPbh—AR_rmie& FR

(1) #EXEE (Test Recipe)

XHKIL (RSS 18) (NR) 100 (EEER)
fWinE 38 (Zn0) 5

ATT) B (Stearic Acid) 1
HAFA—HR>ITSvH (Carbon Black) 40
FI72T7o%7TAERF L)L (Process 0il) 4

o HE (Sulfur) 2.5
Hrot5— CM (CBS) 1.0
JyR—"— B—C (Retarders) Rl &2

(2) HRER$EER (Test Results)

(4) KRBT

No.
EE 2-1 2-2 2-3 2-4 2-5 2-6 2-1
JyR—H—B—C - 0.1 0.2 0.3 0.5 1.0 1.5
Li—=—Xa—FiE& (Mooney Scorch Test) : M L1, 125°C
Vm 25.5 | 27.5 | 21.5 | 26.5 | 27.0 | 27.0 | 27.5
t5 (min) 13.9 | 15.4 | 15.3 | 16.5 | 17.3 | 20.6 | 25.7
t 10 (min) 14.3 | 16.1 | 15.9 | 17.1 | 18.2 | 21.7 | 27.3
t 20 (min) 14.8 | 16.6 | 16.4 | 17.7 | 18.8 | 22.7 | 28.6
t 35 (min) 15.1 [ 16.9 | 16.9 | 18.3 | 19.4 | 23.5 | 29.7
t 430 (min) 1.2 1.5 1.6 1.8 2.1 2.9 4.0
Fa1a5RAMA—2—5E (Curelastometer Test) : 6 ==+3° , 2mm
140°C  t 10 (min) 3.6 4.0 4.5 5.1 5.2 6.8 1.2
t 90 (min) 6.9 7.3 7.9 8.2 | 10.3 | 14.4 | 20.8
t9o— t10 (min) 3.3 3.3 3.4 3.1 5.1 7.6 | 13.6
N A Om | 28 | 26 | 26 | 28 | 26 | 27 | 26
150°C  t 10 (min) 2.2 2.5 2.6 2.8 3.1 3.1 4.0
t 90 (min) 4.2 4.3 4.5 5.1 6.0 7.8 9.6
t9o— t10 (min) 2.0 1.8 1.9 2.3 2.9 4.1 5.6
e bVOfE  Nem) | 30 |30 | 29 |32 ) 30| 29 | 26
160°C  t 10 (min) 1.3 1.4 1.7 1.6 1.7 1.9 1.9
t 90 (min) 2.1 2.5 2.7 2.8 3.2 4.2 4.9
t9o— t10 (min) 0.8 1.1 1.0 1.2 1.5 2.3 3.0
MILYE (N-m) 3.2 3.4 3.2 3.2 3.1 2.8 2.5




(O) Ry

No.
EE 2-1 2-2 2-3 2-4 2-5 2-6 2-1
JA—A—B—C - 0.1 0.2 0.3 0.5 1.0 1.5
5|3EEkE% (Tensile Test) : 140°C 7L X kR
HOEREER (min)
TB (MPa) 7)131.8129.2 | 28.6 | 26.0 | 23.9 - -
10 33.0 | 28.7 | 32.4 | 31.0 | 29.5 | 20.3 | 15.9
151 32.6 | 31.4 | 33.3 | 31.3 | 31.6 | 29.0 | 24.4
20| 32.0 | 30.3 | 32.2 | 30.2 | 30.5 | 29.3 | 28.2
R 30304 | 287|302 | 287287302 27.2.
EB (%) 7| 700 670 710 680 660 - -
10| 660 620 680 670 650 600 590
15 600 580 620 630 620 670 640
20| 570 560 570 590 590 650 680
30|52 |52 | 540 | 550 | 50 | 59 | 620
M200  (MPa) 71 4.9 4.7 3.9 3.2 3.1 - -
10| 6.5 4.8 5.2 5.0 4.4 3.3 2.4
15 7.4 6.7 6.4 6.4 6.0 4.6 3.5
200 7.9 6.9 6.9 6.5 6.2 5.7 4.4
|82 ]69]73|58|59]|63]|50
M3o0  (MPa) 71 10.7 9.6 8.5 6.7 6.6 - -
10] 12.6 | 10.1 | 10.2 | 10.0 | 9.2 6.6 5.5
15 14.5 | 12.6 | 12.6 | 11.7 | 11.6 9.6 7.4
20| 13.8 | 12.8 | 13.5 | 12.9 | 12.3 | 10.4 8.8
80| 1470133 145|123 | 11.9 | 12.0 | 10.4_
Hs (JIS, A) 7| 59 59 57 56 55 - -
10| 63 62 62 61 59 55 52
15 65 65 64 64 64 61 58
20 66 68 66 66 65 64 61
30 66 66 66 66 65 65 63




4—3.

S B RS

(1) #EXEE (Test Recipe)

SBR 1502 100 (EEER)
HipnE 35 (Zn0) 5
ATT) B (Stearic Acid) 1
N—FoL— (Clay) 50
BiEF42 > (Ti0y) 15
EHEEl (FOFUSL) (Activators) 1.0
wm = (Sulfur) 2.0
Y+t5—DM (MBTS) 1.2
Yo+5— D (DPG) 0.5
R a—FRHIEHI (Retarders) Al &
(2) HERfER (Test Results)
No- T sy | 32 | 33 | 34 | 35 | 36 | 3-7
IHE
J7—S—B—C - 0.1 0.3 0.5 - - -
(LbE2)
PVI* - - - - 0.1 0.3 0.5
L—=—Xa—FHE& (Mooney Scorch Test) : ML1, 135°C
Vm 33.0 | 33.5 | 33.0 | 33.0 | 33.0 | 32.5 | 32.5
ts (min) 1.7 8.7 10.6 | 12.4 | 10.4 | 10.7 | 12.1
t 35 (min) 10.5 | 10.6 | 12.3 | 14.4 | 12.3 | 12.6 | 14.4
t 430 (min) 2.8 1.9 1.7 2.0 1.9 1.9 2.3
Fa15RAMA—42—ER (Curelastometer Test) : 6 ==+3° , 2mm, 150°C
t 10 (min) 3.6 3.9 4.6 5.4 4.1 4.8 5.4
t 90 (min) 1.2 8.0 8.8 | 10.0 | 8.7 | 10.4 | 10.2
too— t10 (min) 3.6 4.1 4.2 4.6 4.6 5.6 4.8
MILDE (N-m) 3.3 3.3 3.4 3.5 3.3 3.3 3.2
SI5REAER (Tensile Test) : 150°C x 15min. 7' L X hnk&
TB (MPa) 19.8 | 20.0 | 20.4 | 21.1 | 18.6 | 17.8 | 19.6
Es (%) 670 670 660 690 670 660 700
M 300 (MPa) 3.9 4.2 4.1 4.1 3.8 4.1 3.5
M500 (MPa) 7.4 1.4 7.8 7.9 6.7 7.1 6.1
Hs (JIS, A 63 64 64 64 63 63 63
*PVI : N—L9OAXVILFFTRILLZE






